LT200TJN

PARTS BREAKDOWN

43\

Part No. Description QTY Part No. Description QTyY
1 ®»18 C-Ring 2 23 M5x15 Sunk Screw 4
5 ®18 Flat Washer 2 24 Handle Sockg’ij Positioning 1
3 Front Wheel 2 25 Safety Valve Cover 2
4 Side Plate-LeT 1 26 Cover Plate 1
5 Rod Link 2 27 Power Unit 1
6 Spindle Front 1 28 Grease Nipple 2
7 Side Plate-Right 1 29 M12 Handle Socket Screw
8 Lidling Arm 1 30 Handle Socket 1
9 $2.5x25 Coler Pin 2 31 ®12 Flat Washer 1
10 Saddle 1 32 Roller 1
1 Saddle Bolt 1 33 ®2.5x16 Coller Pin 1
12 M6 Locknut 2 34 Roller Pin 1
13 Return Spring 2 35 ®18 Split Lock Washer 2
14 ®4x45 Coler Pin 1 36 Handle Socket Bolt 2
15 Block Link 1 37 Rear Caster 2
16 Pull Rod 2 38 M10%20 Inner Hex Bolt 4
17 ®8 C-Ring 6 39 ®10 Split Lock Washer 4
18 M8x20 Inner Hex Boilt 6 40 Handle 1
19 ®16 C-Ring 4 41 M6x35 Bolt 1

20 M16 Thick Nut 2 42 Handle Grip 1
21 M16 Thin Nut 2 43 Handle Foam 1
22 Link Rod Bolt 2




